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ssamonas. FCC RADIO TEST REPORT

Report No. : FR241215-02C

3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR241215-02C

3.5.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements
The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.
The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.
The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.
Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

BX Antenna

Metal Full Soldered Ground Plane

e

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

EUT rl— Im —h:
T [ ] |
]
I
1.5m E
Metal Full Soldered Ground Plane
0 of——
Spectrum Analyzer ! Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =9
kHz) with Maximum Hold Mode.
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3.6.4Test Setup

T .
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
| e I
! 0 EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
I I
I 1
| I
| | O
I 1
I I
I 1
| I
| |
| 1
I I
| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument [ Brand Name | Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
A(S:OF;?(\:/\:Eer ChainTek | APC-1000W N/A N/A N/A Sep. 19, 2022 N/A ?ggg:fﬂ%‘
EZACI;\?Z: ggm‘;é‘ ESR3 102388 | 9kHz~3.6GHz | Dec. 01, 2021 | Sep. 19, 2022 | Nov. 30, 2022 fggggﬂ‘;@
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | Sep. 19, 2022 | Nov. 16, 2022 fggg;cﬂi’;
LISN zg:&v‘;‘i‘ ENV216 100081 | 9KHz~30MHz | Nov. 16, 2021 | Sep. 19, 2022 | Nov. 15, 2022 ?ggg:cﬂ%‘
Software gg;‘fvzr‘i‘ EMC32 N/A N/A N/A Sep. 19, 2022 N/A fggg;‘ﬂ:’(’;
Pulse Limiter SCHV&RZBE VTSD,\?F’M'F 00691 N/A Aug. 01, 2022 | Sep. 19, 2022 | Jul. 31, 2023 %’gg:ﬂ%‘
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Sep. 19, 2022 | Dec. 29, 2022 (ngggcﬂz’;
Loop Antenna | TESEQ HLA 6120 31244 | 9 kHz~30 MHz | Mar. 18, 2022 Sggt'é%:zz%zzz; Mar. 17, 2023 (osgaifgjﬂv)
Bilog Antenna | TESEQ o%ggoﬁgégﬁ\n 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 séecpt..zzsz,'zz%zzzg Feb. 05, 2023 (ogg:ifgjﬂy)
Amplifier SONOMA 310N 363440 | 9kHz-1GHz | Dec. 27, 2021 Sggt'é%:zz%zzz; Dec. 26, 2022 (osgiifg?gv)
Hom Antenna | SCMWARZBE | BB1HA 9120 D 91200-02204| 1GHz-18GHz | Jun. 23, 2022 séacpt..zzsz,’zz%zzzg Jun. 22, 2023 (Osgﬁj‘gf’:\()
SH'ZSZ'EHZW” SCHVZQRZBE BBHA 9170 00993 | 18GHz~40GHz | Nov. 30, 2021 Sggt'_zzi'é%zzz; Nov. 29, 2022 (osg:iig?gv)
Amplifier EMEC EM1G18G 060837 | 1GHz~18GHz | Sep. 01, 2022 Sggé%é?;{ Aug. 31, 2023 (osgiifg?gv)
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz | Dec. 16, 2021 ssst..zzi,vzz%zzzg Dec. 15, 2022 (osgiifg?:\()
Preamplifier EMEC EM18G40G | 060802 18-40GHz | Mar. 08, 2022 Sgst'.zzi"zz%z;; Mar. 07, 2023 (o?gaiig?:\()
Egﬂ;i; Keysight | N9038A(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 Sggi%é%f; Oct. 20, 2022 (ogéﬂig?gv
SAF:]Z‘EFZ“E": Keysight N9010  |MY54200485| 10Hz~44GHz | May 07, 2022 Sggt'ége’é%f; May 06, 2023 (o?gaiigjjv)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Sgg'_ 22%'7 22%222; N/A ( ogggiig?ljv)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A SOeSt.. 2296 22%222; N/A ( Osgiifg?:\()
Software Audix 6.20(0E£§-)8-24 RK-000451 N/A N/A Sggt'_ 2296'1 22%?22; N/A ( o?ggiig?gv)
RF Cable EBE'EE; Sl%iyolFoLzEEX MMY\;:;%%?SI/:E, 30MHz~18G | Nov. 15, 2021 Sggé%yzz%g Nov. 14, 2022 (ogg:iig?:\()
508405/2E
RFCable | HUPERY | SUCOPLEX 1804082804 30Mhz 40GHz | Jan. 04, 2022 Sgcpt'é%'zz%zzz; Jan. 03, 2023 (Osggiig_"SY)
RF Cable EBE‘E‘EQ SUCl%ZLEX MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Sgcpt'.zzi’é%zzz; Mar. 09, 2023 (ogg:iig?:y)
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 16, 2021 Soest..1153,,22002222~ Nov. 15, 2022 goggg_ﬁfg
Power Sensor | DARE RPR3006W 115(')0(0,\?3:1;';;) 10MHz~6GHz | Dec. 29, 2021 Sg([:)t..153,,22002222~ Dec. 28, 2022 ?Toﬁgg_ﬁf{‘;
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.10dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.30 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.20 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.40dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 560 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR241215-02C

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2022/9/15~2022/10/13

Relative Humidity:

51~54

%
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TEST RESULTS DATA
Average Output Power

Report Number : FR241215-02C

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Data Freq. Conducted Pc_)W(_ar DG. Power Pc_)err Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM | Ant4 [ Ant3 | Ant4 | Ant3 | Ant4 [ Ant3 | Ant4 | Ant3

11b |1Mbps| 2 1 2412 1 19.70 | 19.60 | 22.66 30.00 0.80 23.46 36.00 Pass

11b |1Mbps| 2 6 2437 | 19.60 | 20.00 | 22.81 30.00 0.80 23.61 36.00 Pass

11b |1Mbps| 2 11 2462 | 19.90 | 20.00 | 22.96 30.00 0.80 23.76 36.00 Pass

11b |1Mbps| 2 12 2467 | 16.80 | 17.40 | 20.12 30.00 0.80 20.92 36.00 Pass

11b |1Mbps| 2 13 2472 1 15.00 | 16.10 | 18.60 30.00 0.80 19.40 36.00 Pass

11g |6Mbps| 2 1 2412 | 17.90 | 17.90 | 20.91 30.00 0.80 21.71 36.00 Pass

11g |6Mbps| 2 6 2437 | 19.80 | 20.00 | 22.91 30.00 0.80 23.71 36.00 Pass

11g |6Mbps| 2 11 2462 | 19.80 | 20.00 | 22.91 30.00 0.80 23.71 36.00 Pass

11g |6Mbps| 2 12 2467 | 13.00 | 13.40 | 16.21 30.00 0.80 17.01 36.00 Pass

11g |6Mbps| 2 13 2472 | -0.10 | 0.40 | 3.17 30.00 0.80 3.97 36.00 Pass

HT20 [ MCSO| 2 1 2412 | 15.50 | 15.50 | 18.51 30.00 0.80 19.31 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 18.60 | 18.70 | 21.66 30.00 0.80 22.46 36.00 Pass
HT20 [ MCSO| 2 11 2462 1 13.80 [ 13.90 | 16.86 30.00 0.80 17.66 36.00 Pass
HT20 [ MCSO| 2 12 2467 | 11.60 | 12.20 | 14.92 30.00 0.80 15.72 36.00 Pass
HT20 [ MCSO| 2 13 2472 | 2.60 | 3.10 | 5.87 30.00 0.80 6.67 36.00 Pass
VHT20[ MCSO0| 2 1 2412 | 15.60 | 15.60 | 18.61 30.00 0.80 19.41 36.00 Pass
VHT20[{ MCSO0| 2 6 2437 1 18.70 | 18.80 | 21.76 30.00 0.80 22.56 36.00 Pass
VHT20[ MCSO0| 2 11 2462 | 13.90 | 14.00 | 16.96 30.00 0.80 17.76 36.00 Pass
VHT20[{ MCSO0| 2 12 2467 | 11.70 [ 12.30 | 15.02 30.00 0.80 15.82 36.00 Pass
VHT20[ MCS0| 2 13 2472 | 2.70 | 3.20 | 5.97 30.00 0.80 6.77 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR241215-02C

2.4GHz Band MIMO

Data Fraq. 99% Occupied BW 6dB BW 6dl_3 B_‘W _
Mod. NTY{ CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant4 Ant3 Ant4 Ant3

11b |1Mbps| 2 1 2412 13.64 13.74 8.10 8.10 0.50 Pass
11b |1Mbps| 2 6 2437 13.64 13.94 8.12 8.14 0.50 Pass
11b |1Mbps| 2 1 2462 13.59 13.64 8.56 8.10 0.50 Pass
11b |1Mbps| 2 12 2467 13.19 13.74 8.08 8.12 0.50 Pass
11b |1Mbps| 2 13 2472 13.39 13.69 7.60 8.06 0.50 Pass
11g |6Mbps| 2 1 2412 16.78 16.98 15.14 15.14 0.50 Pass
11g |6Mbps| 2 6 2437 16.78 17.13 15.16 14.46 0.50 Pass
11g |6Mbps| 2 1 2462 16.83 16.98 13.26 15.52 0.50 Pass
11g |6Mbps| 2 12 2467 16.58 17.08 15.12 16.06 0.50 Pass
11g |6Mbps| 2 13 2472 17.03 16.83 15.38 15.12 0.50 Pass
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR241215-02C

2.4GHz Band MIMO
Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P22 Ity cH. | Frea: (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Antd Ant3 Wgrgf Tl A Ant3 Antd Ant3
11b |[1Mbps| 2 | 1 | 2412 | -4.65 473 1.64 3.09 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | -4.88 434 133 3.09 8.00 Pass
11b |1Mbps| 2 | 11 | 2462 | -3.62 350 049 3.09 8.00 Pass
11b |[1Mbps| 2 | 12 | 2467 | -7.17 6.61 3.60 3.09 8.00 Pass
11b |1Mbps| 2 | 13 | 2472 | -8.80 7.96 495 3.09 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -8.40 ~8.08 5.07 3.09 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -6.30 441 1.40 3.09 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -5.07 5.92 2.06 3.09 8.00 Pass
11g |6Mbps| 2 | 12 | 2467 | -11.81 | -11.92 -8.80 3.09 8.00 Pass
T1g |6Mbps| 2 | 13 | 2472 | 25.89 | -23.02 | -20.01 3.09 8.00 Pass

Note: Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR241215-02C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data Freq. RU. Conducted Pc.)wgr DQ Power Pc.)wgr Pass

Mod. Rate NT{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit IFail
. (dBm) (dBm) (dBm)
Ant4 | Ant3 [ SUM | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

HE20 | MCSO| 2 1 2412 | Full | 15.70 | 15.70 | 18.71 30.00 0.80 19.51 36.00 Pass
HE20 | MCSO| 2 1 2412 | 26/0 | 8.90 | 8.50 [11.71 30.00 0.80 12.51 36.00 Pass
HE20 | MCSO| 2 1 2412 | 52/37 | 11.30 | 10.70 | 14.02 30.00 0.80 14.82 36.00 Pass
HE20 | MCSO| 2 1 2412 (106/53| 14.60 | 13.80 [ 17.23 30.00 0.80 18.03 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 18.80 | 18.90 | 21.86 30.00 0.80 22.66 36.00 Pass
HE20 | MCSO| 2 6 2437 | 26/4 | 11.10 | 11.40 | 14.26 30.00 0.80 15.06 36.00 Pass
HE20 | MCSO| 2 6 2437 | 52/38 | 13.40 | 13.30 | 16.36 30.00 0.80 17.16 36.00 Pass
HE20 | MCSO| 2 6 2437 (106/53| 16.80 | 17.10 | 19.96 30.00 0.80 20.76 36.00 Pass
HE20 | MCSO| 2 11 2462 | Full | 14.00 | 14.10 | 17.06 30.00 0.80 17.86 36.00 Pass
HE20 | MCSO| 2 11 2462 | 26/8 | 7.30 | 6.70 [10.02 30.00 0.80 10.82 36.00 Pass
HE20 | MCSO| 2 11 2462 | 52/40 | 9.70 | 8.90 (12.33 30.00 0.80 13.13 36.00 Pass
HE20 | MCSO| 2 11 2462 (106/54| 12.80 | 12.20 | 15.52 30.00 0.80 16.32 36.00 Pass
HE20 | MCSO| 2 12 2467 | Full | 11.80 ] 12.40 | 15.12 30.00 0.80 15.92 36.00 Pass
HE20 | MCSO| 2 12 2467 | 26/8 | 2.10 | 3.90 | 6.10 30.00 0.80 6.90 36.00 Pass
HE20 | MCSO| 2 12 2467 | 52/40 | 5.60 | 6.50 | 9.08 30.00 0.80 9.88 36.00 Pass
HE20 | MCSO| 2 12 2467 (106/54| 8.60 | 9.20 [11.92 30.00 0.80 12.72 36.00 Pass
HE20 | MCSO| 2 13 2472 | Full 2.80 | 3.30 | 6.07 30.00 0.80 6.87 36.00 Pass
HE20 | MCSO| 2 13 2472 | 26/8 | -3.20 | -3.00 | -0.09 30.00 0.80 0.71 36.00 Pass
HE20 | MCSO| 2 13 2472 | 52/40| -0.90 | -1.50 | 1.82 30.00 0.80 2.62 36.00 Pass
HE20 | MCSO| 2 13 2472 (106/54| 0.80 | 0.90 | 3.86 30.00 0.80 4.66 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR241215-02C

2.4GHz Band MIMO

Data Freq. RU. 99% Occupied BW 6dB BW edB B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant4 Ant3 Ant4 Ant3

HE20 [ MCSO| 2 1 2412 | Full 19.23 19.28 14.48 14.88 0.50 Pass
HE20 [ MCSO| 2 6 2437 | Full 19.23 19.38 18.38 18.70 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full 19.28 19.38 15.65 16.05 0.50 Pass
HE20 [ MCSO| 2 12 2467 | Full 19.13 19.33 15.13 19.00 0.50 Pass
HE20 [ MCSO| 2 13 2472 | Full 19.38 19.18 18.30 16.55 0.50 Pass
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR241215-02C

2.4GHz Band MIMO
=U Peak PSD DG Pei'i‘mFi’fD
Mod. | 22 INn cH. | ™9 | config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
: Ant4 Ant3 Wgrosf Tl A Ant3 Ant4 Ant3
HE20 [MCSO| 2| 1 | 2412 | Ful | -8.30 -9.00 529 3.00 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 26/0 | -857 914 556 3.00 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 52137 | -8.73 9.6 572 3.0 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53] -8.50 9.12 549 3.0 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | -6.88 6.31 330 3.0 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 | 26/4 | -7.14 6.73 372 3.00 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 52/38| -6.78 6.74 373 3.0 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 |106/53] -6.80 654 353 3.09 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Ful | -9.99 9.71 6.70 3.0 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 26/8 | -9.73 9.96 6.72 3.09 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 52/40| -1018 | -10.27 77 3.0 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 |106/54] -10.15 | -10.13 712 3.0 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | Full | 1368 | -13.03 | -1002 3.0 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | 26/8 | 1568 | -1321 | -1020 3.09 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | 52/40 | 1443 | -1321 | -1020 3.09 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 |106/54] -14.09 | -1317 | -10.16 3.00 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | Ful | 2186 | 2083 | -17.82 3.0 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | 26/8 | 2094 | 2090 | -17.89 3.00 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | 52/40 | 2104 | 2149 | -18.03 3.09 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 |106/54] -22.07 | 2120 | -1819 3.00 8.00 Pass

Note: Measured power density (dBm) has offset with cable loss.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Tom Lee

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO : 241215-02
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal Fha
he] i,
E 50& T - : CISPR-Ave Limitiat Main Plorts
] “ S5 SN OV VO VTR N W, ]
> 4
o L 2
— 40:
I ¢ 2
30t ®
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 38.71 55.88 17.17 | L1 OFF 19.8
0.152250 52.56 65.88 13.32 | L1 OFF 19.8
0.159000 36.73 55.52 18.79 | L1 OFF 19.8
0.159000 49.88 65.52 1564 | L1 OFF 19.8
0.172500 34.25 54.84 20.59 | L1 OFF 19.8
0.172500 46.49 64.84 18.35 | L1 OFF 19.8
0.186000 33.79 54.21 20.42 | L1 OFF 19.8
0.186000 47.18 64.21 17.03 | L1 OFF 19.8
0.208500 31.71 53.27 21.56 | L1 OFF 19.8
0.208500 43.70 63.27 19.57 | L1 OFF 19.8
0.426750 27.84 47.32 19.48 | L1 OFF 19.8
0.426750 35.62 57.32 21.70 | L1 OFF 19.8
1.423500 27.38 46.00 18.62 | L1 OFF 19.9
1.423500 36.47 56.00 1953 | L1 OFF 19.9
9.262500 26.34 50.00 23.66 | L1 OFF 20.2
9.262500 28.35 60.00 31.65 | L1 OFF 20.2




EUT Information

Report NO : 241215-02
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

1001
90T
80T
701
> 60'\ l CISPR:QP LimitatMam Plorts
m
he] e,
E 501 T o : CISPR-Ave Limitiat Main Plorts
(5] N S S-S S
>
()
~ 40t
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20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 34.05 55.88 21.83 | N OFF 19.8
0.152250 44.75 65.88 21.13 | N OFF 19.8
0.163500 32.78 55.28 2250 | N OFF 19.8
0.163500 44.00 65.28 21.28 | N OFF 19.8
0.379500 27.24 48.29 21.05 | N OFF 19.8
0.379500 34.51 58.29 23.78 | N OFF 19.8
0.433500 26.22 47.19 20.97 | N OFF 19.8
0.433500 32.57 57.19 24.62 | N OFF 19.8
1.405500 25.06 46.00 20.94 | N OFF 19.9
1.405500 31.44 56.00 2456 | N OFF 19.9
9.039750 25.80 50.00 2420 | N OFF 20.2
9.039750 27.11 60.00 32.89 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

Appendix C. Radiated Spurious Emission

) o Temperature : 21.1~23.1°C
Test Engineer : Bigshow Wang and Quentin Liu
Relative Humidity : [49~58%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2388.645 54.98 -19.02 74 48.5 27.31 16.03 | 36.86 | 353 | 224 P H
2388.96 48.96 -5.04 54 42.48 27.31 16.03 | 36.86 | 353 | 224 A H
* 2412 106.02 - - 99.34 27.47 16.07 | 36.86 | 353 | 224 P H
* 2412 102.92 - - 96.24 27.47 16.07 | 36.86 | 353 | 224 A H
H
802.11b
H
CH 01
2389.065 56.79 -17.21 74 50.31 27.31 16.03 | 36.86 | 129 | 275 P \Y
2412MHz
2388.96 51.47 -2.53 54 44.99 27.31 16.03 | 36.86 | 129 | 275 AV
* 2412 112.99 - - 106.31 27.47 16.07 | 36.86 | 129 | 275 P \Y
* 2412 110.03 - - 103.35 | 27.47 16.07 | 36.86 | 129 | 275 AV
\Y
\Y
2389.2 51.99 -22.01 74 45.51 27.31 16.03 | 36.86 | 350 | 218 P H
2390 43.78 -10.22 54 37.29 27.32 16.03 | 36.86 | 350 | 218 A H
* 2437 104.34 - - 97.47 27.62 16.11 | 36.86 | 350 | 218 P H
* 2437 101.3 - - 94.43 27.62 16.11 | 36.86 | 350 | 218 A H
2485.24 51.95 -22.05 74 44.78 27.84 16.18 | 36.85 | 350 | 218 P H
802.11b
2485.78 43.09 -10.91 54 35.92 27.84 16.18 | 36.85 | 350 | 218 A H
CH 06
2389.68 53.72 -20.28 74 47.23 27.32 16.03 | 36.86 | 130 | 269 P \Y
2437MHz
2390 46.91 -7.09 54 40.42 27.32 16.03 | 36.86 | 130 | 269 AV
* 2437 113.46 - - 106.59 27.62 16.11 | 36.86 | 130 | 269 P \Y
* 2437 110.42 - - 103.55 | 27.62 16.11 | 36.86 | 130 | 269 AV
2485.06 52.19 -21.81 74 45.02 27.84 16.18 | 36.85 | 130 | 269 P \Y
2484.97 43.16 -10.84 54 35.99 27.84 16.18 | 36.85 | 130 | 269 AV
TEL : 886-3-327-0868 Page Number : C1of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

2462 101.6 - - 94.55 27.75 16.15 | 36.85 | 359 230 P H
2462 98.55 - - 915 27.75 16.15 | 36.85 | 359 230 A H
2484.12 55.19 -18.81 74 48.02 27.84 16.18 | 36.85 | 359 230 P H
2483.52 47.69 -6.31 54 40.53 27.83 16.18 | 36.85 | 359 230 A H
H
802.11b
H
CH 11
2462 1134 - - 106.35 27.75 16.15 | 36.85 | 136 272 P \%
2462MHz
2462 110.31 - - 103.26 27.75 16.15 | 36.85 | 136 272 A \%
2483.52 56.11 -17.89 74 48.95 27.83 16.18 | 36.85 | 136 272 P \%
2483.52 50.15 -3.85 54 42.99 27.83 16.18 | 36.85 | 136 272 A \%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 89.81 - - 82.74 27.77 16.15 | 36.85 | 312 228 P H
* 2467 86.64 - - 79.57 27.77 16.15 | 36.85 | 312 228 A H
2483.64 55.45 -18.55 74 48.29 27.83 16.18 | 36.85 | 312 228 P H
2483.52 48.07 -5.93 54 40.91 27.83 16.18 | 36.85 | 312 228 A H
H
802.11b
H
CH 12
* 2467 108.07 - - 101 27.77 16.15 | 36.85 | 149 235 P \%
2467MHz
* 2467 104.97 - - 97.9 27.77 16.15 | 36.85 | 149 235 A \Y
2484.48 56.09 -17.91 74 48.92 27.84 16.18 | 36.85 | 149 235 P \%
2484.24 49.2 -4.8 54 42.03 27.84 16.18 | 36.85 | 149 235 A \%
\%
\%
* 2472 100.69 - - 93.59 27.79 16.16 | 36.85 | 357 227 P H
* 2472 97.6 - - 90.5 27.79 16.16 | 36.85 | 357 227 A H
2483.52 64.39 -9.61 74 57.23 27.83 16.18 | 36.85 | 357 227 P H
2485.72 49.74 -4.26 54 42.57 27.84 16.18 | 36.85 | 357 227 A H
H
802.11b
H
CH 13
* 2472 108.6 - - 101.5 27.79 16.16 | 36.85 | 100 | 306 P \%
2472MHz
* 2472 105.38 - - 98.28 27.79 16.16 | 36.85 | 100 | 306 A \
2483.52 67.51 -6.49 74 60.35 27.83 16.18 | 36.85 | 100 | 306 P \%
2483.56 52.42 -1.58 54 45.26 27.83 16.18 | 36.85 | 100 | 306 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 45.66 -28.34 74 64.52 32.44 9.41 60.71 255 1 P H
4824 40.28 -13.72 54 59.14 32.44 9.41 60.71 255 1 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 41.52 -32.48 74 60.38 32.44 9.41 60.71 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 45.91 -28.09 74 64.62 32.6 9.4 60.71 247 3 P H
4874 41.4 -12.6 54 60.11 32.6 9.4 60.71 247 3 A H
7311 515 -22.5 74 64.91 36.66 10.85 | 60.92 348 353 P H
7311 46.86 -7.14 54 60.27 36.66 10.85 | 60.92 348 353 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 41.99 -32.01 74 60.7 32.6 9.4 60.71 - - P \%
2437TMHz
7311 4851 |-25.49 74 61.92 36.66 10.85 | 60.92 | 360 28 \
7311 42,75 |-11.25 54 56.16 36.66 10.85 | 60.92 | 360 28 AV
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C5 of C28
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 47.28 -26.72 74 65.88 32.74 9.38 60.72 | 243 3 P H
4924 43.21 -10.79 54 61.81 32.74 9.38 60.72 | 243 3 A
7386 49.12 -24.88 74 62.66 36.5 10.91 | 60.95 | 345 320 P
7386 43.48 -10.52 54 57.02 36.5 10.91 | 60.95 | 345 320 A
802.11b
CH 11
4924 41.52 -32.48 74 60.12 32.74 9.38 60.72 - - P
2462MHz
7386 48.88 -25.12 74 62.42 36.5 1091 | 60.95 | 385 7
7386 43.45 -10.55 54 56.99 36.5 1091 | 60.95 | 385 7 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C6 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 41.62 -32.38 74 60.16 32.8 9.38 60.72 - - P H
7401 49.17 | -24.83 74 62.7 36.5 10.93 | 60.96 | 240 14 P | H
7401 43.88 -10.12 54 57.41 36.5 10.93 | 60.96 240 14 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 40.5 -33.5 74 59.04 32.8 9.38 60.72 - - P |V
2467TMHz
7401 46.95 | -27.05 74 60.48 36.5 10.93 | 60.96 | 398 | 332 \
7401 41.6 -12.4 54 55.13 36.5 1093 | 60.96 | 398 | 332 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 39.99 -34.01 74 58.48 32.86 9.37 60.72 - - P H
7416 45.12 -28.88 74 58.7 36.44 10.95 | 60.97 | 315 | 358 P
7416 40.08 -13.92 54 53.66 36.44 10.95 | 60.97 | 315 358 A
802.11b
CH 13
4944 39.88 -34.12 74 58.37 32.86 9.37 60.72 - - P
2472MHz
7416 43.29 -30.71 74 56.87 36.44 10.95 | 60.97 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C8 of C28
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.856 62.54 | -11.46 74 56.05 27.32 16.03 | 36.86 | 349 | 312 P H
2389.968 51.7 -2.3 54 45.21 27.32 16.03 | 36.86 | 349 | 312 A | H
* 2412 112.39 - - 105.71 | 27.47 16.07 | 36.86 | 349 | 312 P H
* 2412 104.75 - - 98.07 27.47 16.07 | 36.86 | 349 | 312 A | H
H
802.11g
H
CHO1
2389.52 62.55 | -11.45 74 56.06 27.32 16.03 | 36.86 | 250 96 P |V
2412MHz
2389.856 51.53 -2.47 54 45.04 27.32 16.03 | 36.86 | 250 96 AV
* 2412 113.6 - - 106.92 | 27.47 16.07 | 36.86 | 250 96 P |V
* 2412 105.73 - - 99.05 27.47 16.07 | 36.86 | 250 96 AV
\
\
2389.84 56.93 | -17.07 74 50.44 27.32 16.03 | 36.86 | 378 | 318 P H
2390 46.08 -7.92 54 39.59 27.32 16.03 | 36.86 | 378 | 318 A | H
* 2437 114.86 - - 107.99 | 27.62 16.11 | 36.86 | 378 | 318 P H
* 2437 107.72 - - 100.85 | 27.62 16.11 | 36.86 | 378 | 318 A | H
2486.95 53.9 -20.1 74 46.72 27.85 16.18 | 36.85 | 378 | 318 P H
802.11g
2483.53 44.45 -9.55 54 37.29 27.83 16.18 | 36.85 | 378 | 318 A | H
CH 06
2389.52 57.06 | -16.94 74 50.57 27.32 16.03 | 36.86 | 296 96 P |V
2437MHz
2390 46.7 -7.3 54 40.21 27.32 16.03 | 36.86 | 296 96 AV
* 2437 115.19 - - 108.32 | 27.62 16.11 | 36.86 | 296 96 P |V
* 2437 107.97 - - 101.1 27.62 16.11 | 36.86 | 296 96 AV
2484.97 54.68 | -19.32 74 47.51 27.84 16.18 | 36.85 | 296 96 P |V
2486.23 44.43 -9.57 54 37.26 27.84 16.18 | 36.85 | 296 96 AV
TEL : 886-3-327-0868 Page Number : C9 of C28
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Report No. : FR241215-02C

* 2462 109.93 - - 102.88 27.75 16.15 | 36.85 | 322 | 317 P H
* 2462 102.62 - - 95.57 27.75 16.15 | 36.85 | 322 317 A H
2483.5 63.68 -10.32 74 56.52 27.83 16.18 | 36.85 | 322 | 317 P H
2483.5 52.43 -1.57 54 45.27 27.83 16.18 | 36.85 | 322 317 A H
H
802.11g
H
CH 11
* 2462 112.16 - - 105.11 27.75 16.15 | 36.85 | 175 261 P \%
2462MHz
* 2462 104.83 - - 97.78 27.75 16.15 | 36.85 | 175 261 A \%
2484.25 63.61 -10.39 74 56.44 27.84 16.18 | 36.85 | 175 261 P \Y
2484.2 51.83 -2.17 54 44.66 27.84 16.18 | 36.85 | 175 261 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2467 107.34 - - 100.27 27.77 16.15 | 36.85 | 359 330 P H
* 2467 99.47 - - 92.4 27.77 16.15 | 36.85 | 359 | 330 A H
2483.8 62.87 -11.13 74 55.7 27.84 16.18 | 36.85 | 359 330 P H
2483.7 51.03 -2.97 54 43.87 27.83 16.18 | 36.85 | 359 330 A H
H

802.11g
H

CH 12

* 2467 109.25 - - 102.18 27.77 16.15 | 36.85 | 174 | 274 P \%

2467MHz
* 2467 102.23 - - 95.16 27.77 16.15 | 36.85 | 174 | 274 A \%
2484.95 62.08 -11.92 74 54.91 27.84 16.18 | 36.85 | 174 | 274 P \%
2484.75 51.47 -2.53 54 44.3 27.84 16.18 | 36.85 | 174 | 274 A \%
\%
\%
* 2472 94.48 - - 87.38 27.79 16.16 | 36.85 | 100 218 P H
* 2472 87.02 - - 79.92 27.79 16.16 | 36.85 | 100 218 A H
2483.6 62.86 -11.14 74 55.7 27.83 16.18 | 36.85 | 100 218 P H
2483.5 50.2 -3.8 54 43.04 27.83 16.18 | 36.85 | 100 218 A H
H

802.11g
H

CH 13

* 2472 95.79 - - 88.69 27.79 16.16 | 36.85 | 294 89 P \%

2472MHz
* 2472 87.99 - - 80.89 27.79 16.16 | 36.85 | 294 89 A \
2483.7 61.47 -12.53 74 54.31 27.83 16.18 | 36.85 | 294 89 P \%
2483.5 50.87 -3.13 54 43.71 27.83 16.18 | 36.85 | 294 89 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.56 -33.44 74 59.42 32.44 9.41 60.71 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 40.26 -33.74 74 59.12 32.44 9.41 60.71 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 44.89 -29.11 74 63.6 32.6 9.4 60.71 100 7 P H
4874 36.3 -17.7 54 55.01 32.6 9.4 60.71 100 7 A H
7311 59.05 -14.95 74 72.46 36.66 10.85 | 60.92 359 353 P H
7311 46.26 -7.74 54 59.67 36.66 10.85 | 60.92 359 353 A H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 39.89 -34.11 74 58.6 32.6 9.4 60.71 - - P \%
2437TMHz
7311 50.41 |-23.59 74 63.82 36.66 10.85 | 60.92 | 238 | 307 \
7311 41.15 |-12.85 54 54.56 36.66 1085 | 60.92 | 238 | 307 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 38.83 -35.17 74 57.43 32.74 9.38 60.72 - - P H
7386 42.26 -31.74 74 55.8 36.5 1091 | 60.95 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 39.76 -34.24 74 58.36 32.74 9.38 60.72 - - P \%
2462MHz
7386 41.92 -32.08 74 55.46 36.5 1091 | 60.95 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
4934 39.81 -34.19 74 58.35 32.8 9.38 60.72 - - P H
7401 4233 | -31.67 74 55.86 36.5 10.93 | 60.96 - - P | H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 12
4934 39.91 | -34.09 74 58.45 32.8 9.38 60.72 - - P |V
2467TMHz
7401 41.8 -32.2 74 55.33 36.5 10.93 | 60.96 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 38.83 -35.17 74 57.32 32.86 9.37 60.72 - - P H
7416 42.38 -31.62 74 55.96 36.44 10.95 | 60.97 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 13
4944 39.26 -34.74 74 57.75 32.86 9.37 60.72 - - P \%
2472MHz
7416 43.91 -30.09 74 57.49 36.44 10.95 | 60.97 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.52 58.71 -15.29 74 52.22 27.32 16.03 | 36.86 306 220 P H
2389.968 48.11 -5.89 54 41.62 27.32 16.03 36.86 306 220 A H
* 2412 111.92 - - 105.24 27.47 16.07 | 36.86 306 220 P H
* 2412 101.59 - - 94.91 27.47 16.07 | 36.86 306 220 A H
802.11ax H
HE20 Full H
CHO1 2389.856 59.09 -14.91 74 52.6 27.32 16.03 36.86 167 272 P \%
2412MHz 2389.968 49.2 -4.8 54 4271 | 2732 | 16.03 | 36.86 | 167 | 272 | A | V
* 2412 115.48 - - 108.8 27.47 16.07 36.86 167 272 P \%
* 2412 104.79 - - 98.11 27.47 16.07 36.86 167 272 A \%
\%
\%
2390 58.7 -15.3 74 52.21 27.32 16.03 | 36.86 100 225 P H
2390 47.19 -6.81 54 40.7 27.32 16.03 36.86 100 225 A H
* 2437 114.12 - - 107.25 27.62 16.11 36.86 100 225 P H
* 2437 106.09 - - 99.22 27.62 16.11 36.86 100 225 A H
802.11ax 2484.52 57.3 -16.7 74 50.13 27.84 16.18 36.85 100 225 P H
HEZ20 Full 2483.8 45.54 -8.46 54 38.37 27.84 16.18 36.85 100 225 A H
CH 06 2389.866 57.24 -16.76 74 50.75 27.32 16.03 | 36.86 300 132 P \Y,
2437MHz 2390 46.83 | -7.17 54 40.34 | 27.32 | 16.03 | 36.86 | 300 | 132 | A | V
* 2437 115.46 - - 108.59 27.62 16.11 36.86 300 132 P Vv
* 2437 107.61 - - 100.74 27.62 16.11 36.86 300 132 A \%
2484.25 56.59 -17.41 74 49.42 27.84 16.18 36.85 300 132 P \%
2483.89 44.61 -9.39 54 37.44 27.84 16.18 36.85 300 132 A \%
TEL : 886-3-327-0868 Page Number : C17 of C28
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Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 109.42 - - 102.37 27.75 16.15 36.85 200 323 P H
* 2462 99.32 - - 92.27 27.75 16.15 | 36.85 | 200 | 323 A H
2483.7 65.15 -8.85 74 57.99 27.83 16.18 36.85 200 323 P H
2483.5 52.18 -1.82 54 45.02 27.83 16.18 36.85 200 323 A H
802.11ax H
HE20 Full H
CH11 * 2462 112.77 - - 105.72 27.75 16.15 36.85 100 261 P \%
2462MHz * 2462 103.51 - - 96.46 27.75 16.15 36.85 100 261 A \Y
2484.7 64.38 -9.62 74 57.21 27.84 16.18 | 36.85 | 100 | 261 P \Y
2485.45 50.63 -3.37 54 43.46 27.84 16.18 | 36.85 | 100 | 261 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 106.7 - - 99.63 27.77 16.15 36.85 367 322 P H
* 2467 97.38 - - 90.31 27.77 16.15 | 36.85 | 367 | 322 A H
2483.95 60.52 -13.48 74 53.35 27.84 16.18 36.85 367 322 P H
2483.5 49.03 -4.97 54 41.87 27.83 16.18 36.85 367 322 A H
802.11ax H
HE20 Full H
CH 12 * 2467 110.1 - - 103.03 27.77 16.15 36.85 178 270 P \%
2467MHz * 2467 101.48 - - 94.41 27.77 16.15 36.85 178 270 A \Y
2483.9 64.29 -9.71 74 57.12 27.84 16.18 | 36.85 | 178 | 270 P \Y
24835 51.95 -2.05 54 44.79 27.83 16.18 36.85 178 270 A \%
\%
\%
* 2472 97.24 - - 90.14 27.79 16.16 | 36.85 | 355 | 306 P H
* 2472 87.98 - - 80.88 27.79 16.16 | 36.85 | 355 | 306 A H
2483.6 65.83 -8.17 74 58.67 27.83 16.18 | 36.85 | 355 | 306 P H
2483.5 52 -2 54 44.84 27.83 16.18 | 36.85 | 355 | 306 A H
802.11ax H
HEZ20 Full H
CH 13 * 2472 101.43 - - 94.33 27.79 16.16 36.85 144 271 P \%
2472MHz * 2472 91.83 - - 84.73 27.79 16.16 36.85 144 271 A \Y,
2483.65 67.2 -6.8 74 60.04 27.83 16.18 36.85 144 271 P \%
2483.5 52.13 -1.87 54 44.97 27.83 16.18 36.85 144 271 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.16 -34.84 74 58.02 32.44 9.41 60.71 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 39.37 -34.63 74 58.23 32.44 9.41 60.71 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.79 -33.21 74 59.5 32.6 9.4 60.71 - - P H
7311 59.38 |-14.62 74 72.79 36.66 10.85 | 60.92 | 285 | 356 P H
7311 45.28 -8.72 54 58.69 36.66 10.85 60.92 285 356 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 39.75 -34.25 74 58.46 32.6 9.4 60.71 - - P \%
2437MHz 7311 53.32 | -20.68 74 66.73 | 36.66 | 10.85 | 60.92 | 238 | 307 v
7311 42.6 -11.4 54 56.01 36.66 10.85 | 60.92 | 238 | 307 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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4924 39.38 -34.62 74 57.98 32.74 9.38 60.72 - - P
7386 44.13 -29.87 74 57.67 36.5 10.91 60.95 - - P
802.11ax
HEZ20 Full
CH 11 4924 39.4 -34.6 74 58 32.74 9.38 60.72 - - P
2462MHz 7386 42.3 -31.7 74 55.84 36.5 10.91 | 60.95 - - P

< I K| KKK KK KlK KK <K|jz|jxzjxfxjxx|x|xT|xT T | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 39.43 -34.57 74 57.97 32.8 9.38 60.72 - - P H
7401 43.39 | -30.61 74 56.92 36.5 10.93 | 60.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 12 4934 39.54 | -34.46 74 58.08 32.8 9.38 60.72 - - P |V
2467MHz 7401 4286 |-31.14 74 56.39 36.5 10.93 | 60.96 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 394 -34.6 74 57.89 32.86 9.37 60.72 - - P H
7416 42.52 -31.48 74 56.1 36.44 10.95 60.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 13 4944 38.99 -35.01 74 57.48 32.86 9.37 60.72 - - P \%
2472MHz 7416 4227 | -31.73 74 55.85 | 36.44 | 10.95 | 60.97 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
39824 48.98 | -25.02 74 60.66 44.5 -0.2 55.98 - - P H
39824 39.01 -14.99 54 50.69 445 -0.2 55.98 - - A H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
SHE 39824 49.69 -24.31 74 61.37 445 -0.2 55.98 - - P \%
39824 39.68 | -14.32 54 51.36 44.5 -0.2 55.98 - - AV
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
51.34 31.94 -8.06 40 50.01 13.6 0.9 32.57 - - P H
165.8 28.12 -15.38 43.5 43.01 15.94 1.63 32.46 - - P H
421.88 23.13 | -22.87 46 30.73 22.42 2.43 32.45 - - P H
634.31 26.99 |-19.01 46 30.29 26.11 3.08 32.49 - - P H
718.7 34.47 -11.53 46 36.86 26.74 3.23 32.36 - - P H
896.21 39.67 -6.33 46 38.77 28.76 3.68 31.54 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30.97 33.65 -6.35 40 41.45 24.01 0.67 32.48 - - P \%
93.05 24.77 -18.73 43.5 41.17 14.86 1.2 32.46 - - P Vv
416.06 22.77 -23.23 46 30.63 22.19 241 32.46 - - P \%
579.02 26.95 -19.05 46 30.79 25.73 2.94 32.51 - - P \%
721.61 39.51 -6.49 46 41.75 26.87 3.24 32.35 - - P \Y,
896.21 38.17 -7.83 46 37.27 28.76 3.68 31.54 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C27 of C28
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C28 of C28
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.1~-23.1°C

Test Engineer : Bigshow Wang and Quentin Liu

Relative Humidity : [49~58%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : D1 of D71
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

4+3 Horizontal Fundamental
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Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
4+3 Vertical Fundamental
90.0| / 90.0/
«d I
o N DU O OO s o =
o
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW S0 Co0ks s WAL RO T000000k 1 ToW 3005 000K WALt
Peak
uog
wd
600 600 il VG 54
ad
Dot S N Ot [ S S
wd
xd
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL
OO 000Kz VoW a0t STt RBWH000000KHz VoWk3 Bo0kH s SWT At
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

w0 ot
DO S P O R U O AU s o
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
o s R g sz
N
70.0| } 700
RN | NS -
400 40.0| | I — R IS S
- o e
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

: AV6_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D71



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

443 Horizontal Fundamental

1 (@BuVim) Date: 20220929

PEAK_BE 74

- //u

AN
:
A¥!
S i ot 1

410 2420, 2430 240, 2450 2460 2470, 2480, 2400, 2500
Frequency (1Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20220929

.
-
e
709 /

L \/’ AVG_BE_54
5007~ AN

400

300|

200

100]

410 2420 2430 2M0. 2450 2460 2470 2480, 2490, 2500
Frequency (MHz)

Site :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D5 of D71



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

4+3 Vertical Fundamental

1 (@BuVim)

Date: 20220929 ) @Bu

04|
1000) 1000
900) 1 90|
s00) / s00) PRl
700 7 700)

s00) e 600]

o] ot
50,0 bbb

Date: 20220929

A e |
S ——————— U S =
o
Hreanc roqoncy
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RBW-I00G000KH VBWE3000000KHz SWTAuto RBW-1000.000KHz VBW:3000000kHz SWT-Auto

- N

90.0/ \ 90.0/

500 V=’ 500 F

400 Ty SO S S ——— et R S
300| 300]
200 200)
100] 100
310 2540, 2360, 280, 2400 2420, 240, 2460, 2470 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frquency (MHz) Frquency (MHz)
Site :03CHI5-HY Site $03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D6 of D71
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No

. FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20220929

EaaN
P \\/‘”mvf”"“*umj

PEAK_BE 74

.

410 2420, 2430 240, 2450 2460 2470 2480,

Site

Frequency (1Hz)
+03CHIS-HY

Condition :PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2%, 2500

Left blank

Avg.

A (@BuVim)

Date: 20220929

oo/ i o

X
A NN

VG BE 54|

410

Site
Condition

220 240, 240 240 2a60. 2470 2480
Frequency (MHz)

:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

0. 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D71



ssamonas. FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Horizontal

Fundamental

Peak

1 (@BuVim)

T

A=ES

gt

460 7463.2465.2467.2469.2471

Froquency (Hz)
+03CHIS-HY

+PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) @Bu

Date: 20220929

PERK 74

Site
Condition

300, 1500, 700, 1s00. 2100, 2300 2500.  Z700. 3000
Frequency (MHz)

+03CHISHY

PEAK_74 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim)

Frequency (M)
:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

A gy

Date: 20220929

A6 54

Site
Condition

300, 1500, 1700,

900, 2100 Z300. 2500 2700, 0
Frquency (MHz)

£ 03CHI5-HY

: AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D8 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

owe 022020 s o oo 0220020
o wad
o 1 :
wno | o
100 e - 1000
90,0 \ 90.0|
w0 \ o e 74 g oo
o - od
a0l ST 00l
iy A ot S N VO UOUO - 4 | Do s o
g g
o d
ad xd
w d
T 0 N L e T
oo i eyt
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWTAuta RBW1000.000KHz VBW:3000.000KHz SWT-Asto
Peak
o 022028 s o 0220928
wnd wad
1w 1
ool -
wnd wnd
w0q wd
oo ! «d
509 R W\ﬁ%ij: 509 i e
400/ Y I — S SUSR FUe e |
d d
2 2
ad d
T AT T TR0 L T o
e iy eyt
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4+3 Horizontal Fundamental

1 (@BuVim)

Date: 2022.08.20 ) (@Bavim) Date: 2022.029
1300 1304)
1200 1200)
1109 1100
1000 1004
900)

904 1
T
00] \ PeA BE 74 809 PEAK 74
709 700
500 \mf\ 60

o SSUBI Y R O S RO S, S St
10 400 |
g g |
o xd ‘
g wd }
1460 246324652467 2460 2471 it 7 00 000 00 A600. 700 1900 706 200 200 700 3000
Froquency (Wiz) Froquency (HHz)
site +03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

Date:2022.09.29 A @Buvim) Date:2022.08.29
1300 1300

1200 1200

ol o

1000 1000

90| 904

s00) w0

700 700

500

- 600]
AVG_BE_54] A6 54
s00) ™ Y

IS SR SR R S

300| 300]

200 200)

100] 100

450 2463.2465.2467.2460 2471 163.7405.2497.2480.2491 2403, 24952497, 7500 000 300 1500 700, 1s00. 2100 2300 2600,  Z700. o
Frequency (M) Frquency (MHz)
Site :03CHI5-HY Site $03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D71
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

oy oo 20220029 i o 20220529
w00 w500
1209 1209
1o e .
T
100.0| T S 100.0|
L~
500 s0d
809 PEAK BE 74 a0 i PEAK 7
70.0] 70.0| i
" 1 |
500 RS AN U s04) WW%WMMMM‘ e
o P ‘-
09 509 ‘
20 20 ‘
100 104 ‘
o A AT T i =) o6 ——Ta T o600 Fie B0 00—
Freasoncy i Heaiency k)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
{RBWH000.000KHz VBWA3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20220529 s sy o 20220529
w00 w500
120 1200
1 o
1000] /’\/\ 1000
%01 . s0d
509 w0
709 -
60 A% AvG_BE 54| 600 6 54
500 \u\_\/\w"w 500 I
400 T 80.0] gk BB e
300 509
209 209
100 100
R T S ST S ST T TR0 NS o
reaencs iy Heaioncy sy
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
| RBWHO00.000KHz VBW:3.000K+z SWTAuto | RBWH000,000KHz VBW:3.000K+Hz SWTAuto

TEL : 886-3-327-0868

Page Number : D11 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

) @Bovim) Date: 20220020 J @suvm) Date: 20220029
1300 1300
1200 1200
110l 100
i
1000 1004
909 — P “m\'\\\ 900 f
m//‘ e S wy e
700 ¢ 700
0o o0l
500 B NN N Y. OSSR AR VN S e S e
109 104
209 204
200 20
100 10
60 2463 A AT 2T 7] 7 7500 oo o0 10 oo 1o 7o B 2506 2700 000
Froquency (iz) Froauency (iHz)
site £03CHI5-HY Site +03CHIS-HY
Condition :PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL Condition PEAK_74 3m 91200_02294_220623 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
J @Buvm) Date: 20220020 J @Bavm) Date: 2022002
1300 1300
1200 1200
1) o)
1000 1004
s00| r/\/\ 90|
30 ’ - 50|
700 / 709
w7 AV BE 5 s0g A5
s0) —— s0q]
109 SR, P! S S A e o)
300 204
200 200
100 10
o TGS TG IS 652485247 2485 24K 245 AR TAST. 3500 oo o0 10 oo 10 o B 2500 2700 0
Froauency (iHz) Froauency (iHz)
site £03CHI5-HY Site +03CHI5-HY
Condition  : AV6_BE_54 3m 91200_02294_220623 HORIZONTAL Condition  : AV6_54 3m 91200_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D12 of D71



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

4+3 Vertical Fundamental

oo 20220029 i o 20220529
w00 w500
1209 1209
110.0| 10,0 1
1009 =t B e N 1000]
s00 \ s0d
800 [PEAK_BE 74| 800 PEAK 74
09 709
oo M o0g
9 ot | 500 T S — | stn i
o |
09 509
20 20
100 104
T AT T i 0 o6 ——Ta T o600 FieG B0 B0 0T
e iy Ty i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
{RBWH000.000KHz VBWA3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo 20220529 s sy o 20220529
w00 w500
120 1200
1 o
100 1000
%01 / /v\\ s0d
s \ w0
g/ -
600 AVG_BE 54 600 AVG 54
501 1 s0d
40.0| === 40.0) S — BRI e e
300 509
209 209
100 100
R T ST S ST T 500 6T T 600 TG B0 00T, o
ey i ey i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D13 of D71



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

4+3 Horizontal Fundamental

- oot 20221008 . baes 20721006
1500 1500
1200 1200
109 A 09
100 /”\v 1000
a0 y %00
500 / 800 ST
70 = 700
o y

500t ) | it

o o
s s
0 aq
o s
o B 0 e o 222 i S
G— e i
st sty site sscuts
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
o0 oeon v e v o To00o0mme ot sacb 006t Sur sty
Peak
oo T oarm R
0q o
2oq o
o wod .
1000 m 100.0|
o o
f
o ) g
60.0] _/\/ 604 i i 1 ]
o a ]
/\/ An,u,_‘.\_/—’v%m.—-rf—rﬂ%j —r———
- s
q aq
m s
. o B B o= 8 TR B AT
G- e
st sy site sy
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
N AT

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D14 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3 Vertical

Fundamental

1 @BuVim)

oo 20221008 i o 20221008
1000 /M 1000]
- F
500
. o s ) | St
09

easency (e Heaiency k)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
{RBWH000.000KHz VBWA3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto

Peak
1000 aA 1000
- 4
50.0( 50.0( K—V ——

N ot —
300
209
reasency i) Heaioncy sy

Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D15 of D71



ssamonas. FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2022-10.06.

W.M/ M\\M

e e |

2340, 2360, 2380, 2400, 2420,

Frequency (MHz)
+03CHI5-HY

+PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2840,

2460, 2470

) (@Buvim)

Date: 20221006

b e el
L e e

bt

PERK 74

000 300 1500, 700, 1s00. 2100, 2300,
Frequency (MHz)

+03CHISHY

Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Avg.

A (@BuVim)

Date: 2022-1006

2540, 2360, 280, 2400 2420,
Frquency (MHz)

:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2460, 2470

) (@Buvim)

Date: 20221006

000 300, 1500, 1700,

900, 2100 Z300. 2500,
Frquency (MHz)
£ 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D71



ssamonas. FCC RADIO TEST REPORT

Report No

. FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Horizontal

Fundamental

1 (@BuVim)

Date: 2022-10.06.

/ﬁ/ Al
\
Ay

s’ “‘“”’\w“%
Mtk

PEAK_BE 74

|

410

Site
Condition

Peak

220 2430, 2440, 2450, 2460, 2470 2480 2490 2500

Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

A (@BuVim)

Date: 2022-1006

0.0} o

f\/\/\f\

EiESERE

Moo

VG BE 54|

el |

Site
Condition

Avg.

A0 2420, 2430 240,

s, 2a0. 2470, 2an
Frequency (MHz)

:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

0. 240, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
4+3 Vertical Fundamental
110.0| f“./\[\ 10.0|
100.0| / 100.0|
o |
309 # s0ql AT
704 M V\"M 70d
wd |
et N N s —— e
o
Site :03CHI5-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW S0 Co0ks s WAL REWI000000KHz VB 3000000z SWT:Awto
Peak
1000 V\/\q 1004
wd
o :
L S0y T AVG 54
500 s00] m
A o A N O U N S S
wd
xd
Site :03CHI5-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
ROWELOTD 000K VOO0 W Tt RBWH000000kHz VOWLOB 0K SWT-Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D18 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022-10.06.

PEAK_BE 74

410 2420, 2430 240, 2450 2460 2470
Frequency (1Hz)
Site +03CHIS-HY
Condition
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

280, 240, 2500

Left Blank

Avg.

A (@BuVim)

Date: 2022-1006

|
[ B 4 /\,\/\ e
500 N~ T
00
300|
200
100]
w0 2. 20 Zw0 2o Ze0 a0 2400 7500
Frequency (H:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

o oo 20221008 i o 20221008
w00 w500
1209 1209
:
1o e
1000 / Wmm/\ 1000]
w0 \ s0d
209 PEAK BE 74 809 PEAK 74
09 709
00l N onq)
500 A PRSON S| SRR sl he
o P
09 509
20 20
100 104
7o 7o 7 i 7% =0 [ N
treavoncy (Wt Ty i
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20224008 s sy et 20221008
w00 w500
120 1200
1 o
100 A 1000
o VAAVA)
509 \ w0
w0/ - -
600 \ A6 BE 54| 609) A6 54
501 s0d i
—  ———
P — ot O A
300 509
209 209
100 100
0 Tiew 7 T o =0 6T T 600 TG B0 500 T o
tracuancy ity ey i
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
| RBWHO00.000KHz VBW-0010KHz SWT:Auto | RBWH000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2022-10.06 A dBuvim) Date: 2022-10.06
1309 1300)
1209 1200) ;
1109 100
e
1000 =y 1000
90 909
209 PEAK BE 74 809 PEAK 74
709 W‘\/ B 700
500 60 /
500 ettt PR m—————————————— S
409 400)
309 309
200 200
100 100
450 2260, 270, 280, 2490, 200 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (Hiz)
site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 20221006 A (dBuvim) Date: 2022-10.06
1300] 1300]
1200] 1200)
110 0,
1000 e~ 1000
900 A 900
s00) 80
700] 700
609 AVG B 54] 609 AVG 54
500| 500 !
~— J
400 T e R
309 309
200 209
100 100
450 2260, 70, 280 290, 7500 000 00, 1500 1700, 1900 2100 2300 2600, 2700, 0
Frequency (M#z) Frequency (M2}
Site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 91200_02294_220623 VERTICAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

4+3 Horizontal Fundamental

100.0| T /_\~J 100.0|
oo — ‘.
100 \ 700 |
by
by A B S OOV D% | OO0 B
y |
- !
|
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
e ot e e e o e ez
-

1000

s0a) NSNS s0q)
Y

o 500

70,0 \ 70|

609 N AVG B 54] 609 AVG 54

509

s0d f
~_ I ——
40 P S R —
304 30d
204 204
10 104
7 e 770 3 7o = L R R T o
reauency (i) Hreauency (ike)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20221006 2 v bate: 20221006
1304 1204
1200 1204
110.0| 10,0 1
100 100
a0 s0d ‘-
s s w0 i e
00— 700 [
sl s00] \
ISR N
509 ] N i
109 100 ‘-
300 304 ‘-
204 204 i
10d 10d ‘
5 e 77 i o0 =1 oo T T Tamo 70 Bwo Zewo  To 30
roquency () Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J B vate: 20221006 2 B bate: 20221006
1304 1304
1204 1204
10 10
100 1004
o — VAN wd
s0q) / s0d
I 70d
P s0d
o) ]
PR s00) i
hNE |
100 = SO P S S — S
304 30d
204 204
10 104
7 e 770 3 7o = L R R T o
Froauency ) Frouoncy (i)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20221008 i o 20221008
w00 w500
1209 1209
1o e
100 100 ;
500 . s0d
09 700
500 o
mM/ \”"”“"M«—Ww 0,00 it ARt A BTN
o P
09 509
20 20
100 104
7o 7o 7 i 7% =0 oo T TR oo Fi B0 0o
Trsquency (e Heaiency k)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo 20224008 s sy et 20221008
w00 w500
120 1200
1 o
100 1000
%01 s0d
500 SN 800
709 \ -
501 s0d
lnn/_/ ¥ A0 ——— e —— e =]
300 509
209 209
100 100
0 Tiew 7 T o =0 6T TR oo FiE B0 00T o
P Heaioncy sy
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

o oo 20221008 i o 20221008
w00 w500
1209 1209
1o e
100 1000 "
500 s s0d
09 700
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et
50,0t ettt bis] D00 it im A5 i d BTSN A
o |
09 509
20 20
100 104
7o 7o 7 i 7% =0 o6 ——Ta T o600 TG B0 00 oo
Trsquency (e reaioncy i
Site :03CH15-HY Site. :03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
{RBWH000.000KHz VBWA3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20224008 s sy et 20221008
w00 w500
120 1200
1 o
100 1000
%01 s0d
500 \//_\\/’\ a0
\
o0 ya N S w09 e
501 av S s0d
tnn/\—/ 00| —— e ————
300 509
209 209
100 100
0 Tiew 7 T o =0 [N - Ty o
Treauany ) reaiancy s
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
| RBWHO00.000KHz VBW-0010KHz SWT:Auto | RBWH000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
4+3 Horizontal Fundamental
sod
1w0q i
wd
800 200 PEAK 74,
500 st 60| I
0.0 e A At et xeians
s
g
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
Ao To0D000ks vaW Sams Goakes W e REmATo00000k 1 T 200 D00k Wty
Peak
100.0| /\\ 100.0| H
e
80.0 - 30|
700 J 704
L/ H 2
9 M T ]
wq
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
B0 00K VB OIOR e Sart A B0 00K VB 0SS A
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
4+3 Vertical Fundamental
1109 . W 00|
o
500 ot e
SH.HWWvWW»WWWW el sl
o
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW S0 Co0ks s WAL RO T000000k 1 ToW 3005 000K WALt
Peak
100.0{ /’\ 100.0|
wd AVAR
00| 50| 1
80.0] w—hj —
wd
xd
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 1 AV6_54 3m 9120D_02294_220623 VERTICAL
ROWELOTD 000K VOO0 W Tt OO0 00K VoW 0Tk WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

bate: 20221006 2 v bate: 20221006
1304 1204
1200 1204 S
1o ™ 10
100.0| [ 100.0|
a0 s0d
w09 s0d -
700 N 700
by S .
oo o U U OO SOV o v e
109 100
300 304
204 204
10d 10d
i T NN SN N T L N R a3
Troauency (1) Froqoncy (i)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vate: 2022006 2 B bate: 20221006
1304 1304
1204 1204
10 10
100 1004
s0d) y\ a0l
s0q) | s0d
700) \ 70d
a0 Naan ‘/\\ ool | o5
500 i~ 50 ARl
Py N N E— Py A R S
30d 30d
204 204
10 104
T I B S T 4 L R R T o
reauency (i) Hreauency (ike)
Site :03CH15-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
 RBWEI000.000KHz VBW-0 010Kz SWTiAuto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

4+3

Horizontal

Fundamental

1 @BV

) Date: 2022-10.06.

Togfh i

//""**M/’ M\'\A‘

/ \Mx%w ‘

PEAK_BE 74

Site
Condition

Peak

410 2420 2430, 240, 2450 2460 2470, 2480, 2490.

Frequency (1Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2500

Left blank

A (@BuVim)

Date: 2022-1006

= A

~
1

VG BE 54|

“\J\/

I~ |

A0 2420,

Site
Condition

Avg.

230, 2440, 240 240, 2470 2480 2490,
Frequency (MHz)

:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R oo R
o o
b o .
1100 NN 100l
] wod
o p
- ) s | e
70.0| M f ”»\' 70.0|
by o o ‘LM
P NS NS FESSOW — R 504 e P e
o T
. -
o b
o] "
—————————. e
s o
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
oo bt sowsseaEonss St ss o0 b0k et seam oo e At
Peak
oo [ oo [
o o
o o
o o
p [V p
" s
- ,\
l iy
o =2 = it
o Y o S OO S B A —
m s
o g
o .
BT T o
s o
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022-10.06.

SEEs e

vl
AN

diae e

PEAK_BE 74

S ——

410 2420, 2430 240, 2450 2460 2470

Site
Condition

Frequency (1Hz)
+03CHIS-HY

:PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2a80.

2%, 2500

Left blank

Avg.

A (@BuVim)

Date: 2022-1006

—~__ VG BE 54|
N

|

A0 2420, 2430 240,

Site
Condition

250 2060 2470,
Frequency (MHz)
:03CHI5-HY

: AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480,

0. 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

4+3 Horizontal Fundamental

1 (@BuVim) Date: 2022-10.06. ) (@Buvim)

Date: 20221006

04| 1
o b
1000) i

\~\ 1000
900) 90|
809 PEAK_BE 74| 809 PERK 74
700 700)

500 g “‘*\,\M 60
500

0.0 bttt AR B ST S —
.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
o Toc bt sowseeaEonss s crs o000k et saamoo e ourt e
Peak
oo

soaf T NN s00

s00) s00)

00| 700]

600 AVG_8E 54| 609] A6 54
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== s0q) i ———
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200 200)

100] 100

450 260, 270, 2480, 290, 2500 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Froquency (M) Frquency (MHz)

Site :03CHI5-HY Site $03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ove 2721008 s ey ose 721000
1500 g
1200 1o :
et . g
sl e uag
g \\ s
800y \, PEAI BE 74 800 PEAK 74
o R o
g - wd
A | VO ——
500 Mot 00| iy Ay Aot
g o
o d
no d
P o
s e o £ e o o s Ben 0 To S
(—— Fresioncy e
Site +03CHI5-HY Site +03CHI5-HY
Condition : PEAK_BE_74 3m 9120D>_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
RBWI000000KHz VBW3000000KHz SWT-Auto RBWI000000KHz VBW-3000000KHz SWT-Auto
oo 221000 s awum) oo 21000
500 ag
- 1ng
g g
o g
mol e
e nd
o - o
609 T~ AVG BE_54] 609 il AVG 53]
s d
J B
o [ o A N 7 | —
e nd
o nd
1o o
s e i £ o o oo To0 T Her 0o o
(— Fresncy e
Site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition + AV6_54 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH12 2467MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2072.10.06 ) @wuvim) Date: 20224006
1300 1300
1200 1200
1100 0] 4
.
1000 //”"M“\/"""’“ M 1000]
900 \ 904 ‘
00 PEAK B 74 w0 i PERK 74
700 700/ ‘[
500 e 600
PN st L
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100 400 i
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50 750, 7. 70, 750 700 G0 W00 w00 o6 W00 F0o  m00 700 700, 000
roquency (i) Frequency (Hz)
site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 91200_02294_220623 HORIZONTAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20224006 ) @Buvim) Date: 20224006
1300 1200
1200 1200
oy 0]
1000 1000 4
90 ,//F\ AT N 900
o / / 500
~
700 709
o0 X AVG BE 54 609 A6 54
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100 — 00 e
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100 100
50 60, P s, 70, =) L R [ R 3
Frequency (H:) Frequency (Hz)
site $03CHIS-HY site +03CHI5-HY
Condition + AVG_BE_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH12 2467MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2022.10.05 ) (@Bavim) Date: 2022-10.06
1300 1304)
1200 1200)
4
1109 1100
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1000 L e 1000 ‘
900) 904 |
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500 600
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400 400 ‘
300 304 |
200 20| ‘
100 104 ‘
50 Zas0. e, Za0. 790, 0 00 00 500,700, 00 2500 zo0. 00
Froquency (MHz) Froquency (HHz)
site $03CHIS-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120>_02294_220623 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dote: 20221006 ) (@Bavim) Date: 2022-10.06
1300 1304
1200 1200)
1100 1100
1000 1004
900 /\/\'\ \/ By 904
w0q / wd
/
700 4 700
sog—~ A6 BE 54| o) G 54
soa N 504
00 ~— oy S A W - s
300| 304
200| 200
100] 100
50 Tt . 260, 70 750 00 o0 S0 700 1900 706 00 2600 2700 0
Froquency (MH:) Froquency (HH2)
site +03CHIS-HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition + AV6_54 3m 91200_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH13 2472MHz

4+3

Horizontal

Fundamental

1 (0B

) Date: 2022.10.06

Avg.

+ RBW:1000.000KHz VBW-0010KHzZ SWT:Auto

- e 20221008
1209 1300
1209 1200
0 0
1009 1000 \
o0 /M«w/" e N a0
w0y 1 PEAK_BE 74 s0g) PEAK 74
7o 700
600 /M*/ S 600
Sogfmien N Y R —————— S e
Py 109
209 300
209 200
109 100
5 o 0 i 7. 0 oo FadGFeGG GG Te6e 00 300 200 Too S
recuency ) Freaiency i)
Site 2 03CH15-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auta REW1000.000KHz VBW:3000,000KHz SWT:Auto
. oae 20221008 — o 20221008
1300 1304
1200 1200
09 0
1000 1000
90.0f 90.0| 1
s00 500
T \/\\
700 / N 700
sof — 500 I
MHJ\—/ ~N ] 7)o —————
300 304
200 200
100 100
5 ) 0 5. 7. 0 oo TagGFeGG GG Te6G o0 o0 200 Too S0
recuency reaiency )
Site 2 03CH15-HY Site 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

AV6_54 3m 91200_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH13 2472MHz

4+3

Vertical

Fundamental

1 g8V

)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20721005 J aBvm) vate: 20721006
130 1300
1200 1200
110 10
:
1000 o 100
909 /”W “’VW'\ 904
209 PEAK BE 74 809 PEAK 74
700 / 700
00 _— onq)
50.0 M \‘% M—*‘M 50.0| Lo =
N s
100 10
200 300
200 200)
100 100
50 g 7870, 3160 7150 7500 oo a0 o6 oo e06. Zio0 206 Za0. a6, Sat0
roquency () Froauency (ka)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBWA1000.000KHz VBW:3000.000KHz SWTiAuto
J By vate: 20221006 J aBovm) vate: 20721006
1300 1300
1200 1200
109 10
1000) 100
s0a) s0q)
RN
s " S8 w04
700 1 700
609 AVG B 54] 609 AVG 54
500) /_\/ S— 500)
00| —_— Y, S S E— [
300 300
200 200
100 100
50 60, 3470 Fis0. 7880, 7500 oo 0 o6 oo 06, Zioo %06 Za0 2700 o
Frequency (i) Frequency (ko)
Site :03CHI5-HY Site. :03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR241215-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

4+3

Horizontal

Vertical

1 (@Buvim)

Date: 20221013

PERK74|

B R S|

VG 54

000

site
Condition

Peak

Avg.

5000, 00, 000, 2000,

10000. [
Frequency (MHz)

£ 03CHIS-HY.

+PEAK_74 3m 9120D_02294_220623 HORIZONTAL

16000 18000

el (dBuvim)

Date: 20221013

PERK 74

100]

ol M«JMWM

e en TN

AVG 54

000

Site
Condition

5000. 000, 10000, [
Frequency ()
$03CHISHY

PEAK_74 3m 9120D_02294_220623 VERTICAL

000 3000, 6000 1801

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

443 Horizontal Vertical

1 (@BuVim)

JE— s S
s0q g
g by
g o
1nog g
s .
s o
g o
600 AVG 54 0| AVG 54
s )
wd | |
s )
o g
s b
T i R T i e i T e e T T T A T T
oo oo
w05y e oy
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
Peak
Avg.
o o203 s o 22013
oo oo
by by
o o
o o
g b
py |
o o
w ol w .
a by
e e e S e OO T ]
g )
g m
I I
S R S T S S T T T R S R R R T T
e

Frequency (MHz)
Site £ 03CHI5-HY

Site :03CHIS-HY.
Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

443 Horizontal Vertical

1 (@BuVim)

Date: 20221013 A 9Buvim) Date: 20221013
1300 1300
1200 1200
1109 o
1000 1000
900 904
09 PEAK 74 80 PEAK 74
709 700
609 WG 54 e G 54
500 = EX
3 T VAR S [T N e o s g
400 00
309 304
200 200
109 100
000 000, 000 0000 T2000. 4000 16000 18000 000 G000, 000 0000 42000 14000 16000 1000
Froquency (ie) Froquency (Hiz)
+03CHISHY 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

4+3

Horizontal

Vertical

1 (@BuVim) Date: 20221013

VG54

4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (hz)

) (@Buvim)

Date: 20221013

G 54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Peak

Avg.

y (MHz)
Site +03CHIS-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

i
:03CH15-HY 03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
Peak
Avg.
ssoum [ soom [
20 o
byl o
s o
1wog wod
b o
- g
- g
600 VG54 600 AVG 54
s m
OO T e T B B B e S B
s g
g g
s b
I

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

Site +03CHI5-HY

Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

y (MHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

443 Horizontal Vertical

1 (@BuVim)

Date: 2022:10-13 A 9Buvim) Date: 20221013
1300 1300
1200 1200
100 o
1000 1000
900 904
09 PEAK 74 80 PEAK 74
709 700
609 WG 54 e G 54
509 e 504 st
SR St 1 S rvartraarnaets
Py Ee——— fooiiman it e Py B SO WP W e o
309 304
200 200
109 100
000 000, 000 10000, 2000, 14000 T6000. 18000 000 G000, 000 0000 42000 14000 16000 1000
Froquency (Wiz) Froquency (MHz)
+03CHISHY 03CHIS-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

4+3

Horizontal

Vertical

1 (0B

)

Date: 20221013

VG54

4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (hz)

A @By

Date: 20221013

G 54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

i
ite :03CH15-HY 03CH15-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
Peak
Avg.
ssoum [ soom [
20 o
byl o
s o
1wog wod
b o
- g
- g
600 VG54 600 AVG 54
s m
WO e WO T ]
s g
g g
s b
I

Site
Condition

Peak

Avg.

y (MHz)
+03CHIS-HY
: AV6_54 3m 9120D_02294_220623 HORIZONTAL

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

+03CHI5-HY

* AV6_54 3m 9120D_02294_220623 VERTICAL

y (MHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D43 of D71



ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

443 Horizontal Vertical

1 (@BuVim)

Date: 20221013 A (@Bavim) Date: 2022-10-13
1300 1304
1200 1200)
1109 1100
1000 1004
900 904
) PERK 74 s0g| PERK 74
700 700
ooy o s oo A6 54
50l ] 504
1 T P e e W B R ——
400 L bt
300 300
200 200
100 100
000 000, 000 o000, 12000 4000 16000, 18000 00 w000 000, 00 00 tAGG0. 6000 18000
Froquency (ie) Froquency (Hiz)
$03CHIS-HY 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

4+3 Horizontal

Vertical

1 (@BuVim)

Date: 20221013

VG54

Frequency (hz)
+03CHI5-HY
Condition * AV6_54 3m 9120D_02294_220623 HORIZONTAL

Peak

Avg.

4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

| (@BuVim) Date: 20221013

G 54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz)
03CHI5-HY
Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

A (@BuVim)

Date: 20221013

y (MHz)
Site +03CHIS-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

Peak

Avg.

7700 17730, 17750 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

el (9B

Date: 20221013

G 54

N e S MU SO SN NI S e N N - S

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
y (MHz)

Site +03CHI5-HY

Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

443 Horizontal Vertical

) (@Buvim) Date: 2022.1013 A (@Bavim) Date: 2022-10-13
1300 1304
1200 1200)
100 1100
1000 1004
900 904
209 PEAK 74 800 PEAK 74
700 700
609 V6 54| 609 AVG 54
500) 2 S o 500 g P iron ST -
o et et ngprtetenaind TP o . 2| e re—
300 300
200 200
100 100
000 000, 000 o000, 12000 4000 16000, 18000 00 w000 000, 00 00 tAGG0. 6000 18000
Froquency (Wiz) Froquency (MHz)
:03CH15-HY 03CHI5-HY
(Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

4+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 20221013 ) (@Buvim) Date: 20221013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
s00) s00)
700 700)
600 VG54 609 G 54
500 s00]
pYim— e — = 400
300 300]
209 200)
109 100)
4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (hz) Frequency (MHz)
+03CHI5-HY 03CHI5-HY
Condition * AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

A (@BuVim) Date: 20221013 el (dBuVim) Date: 20221013
1300) 1300

1200) 1200

1109 00|

1000) 1000

909 90|

s00) s00)

700) 700)

600) AVG /54 609) G 54
500 s00]

400) e N I I 7Y . S I S -
300 300]

200 200)

109 100

7700 17730, 17750 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
y (MHz) y (MHz)

Site +03CHIS-HY Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D47 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR241215-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20221016
1309
1200
1109
1009
904
209 PEAK 74

S e e

40.0| 1
300
200
100

VG 54

000

site
Condition

5000, 00, 000, 2000,

10000. [
Frequency (MHz)

£ 03CHIS-HY.

+PEAK_74 3m 9120D_02294_220623 HORIZONTAL

16000 18000

el (dBuvim)

Date: 20221016

PERK 74

(e

WMM,AWMWMM—WM

AVG 54

000 5000.

Site $03CHISHY
Condition

000, 70000, [
Frequency ()

PEAK_74 3m 9120D_02294_220623 VERTICAL

000 3000, 6000 1801

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

4+3 Horizontal

Vertical

1 (@BuVim)

Date: 20221016

VG54

Frequency (hz)

4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

A @By

Date: 20221016

G 54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)
+03CHI5-HY 03CHI5-HY
Condition + AVG_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 91200_02294_220623 VERTICAL
A 9Buvim) Date: 2022-10-16 el (@Buvim) Date: 2022-10-16
1309 1300]
1209 1209)
1109 10,
1000 1000]
909 900
809 809
709 700
609 G 54} 609 G54
500 500
e e B e B e e e | B e B e e e |
309 309
209 209
100 100
7700 17730, 17750, 1770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 13000 7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
y () y ()
site +03CHI5-HY Site $03CHI5-HY
Condition + AV6_54 3m 91200_02294_220623 HORIZONTAL Condition

Peak

Avg.

* AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

443 Horizontal Vertical

1 (@BuVim)

vate: 2022-10416 ) aBaim) vate: 20221046
150 1300
1209 1200
1109 100
100 1000
509 s0q)
209 PEAK 74 800 PEAK 74
700 70q)
609 V6 54| 609 AVG 54
50 1 e e s soq) X e el it et
40 QLA —
300 s00)
200 200
100 100
00 G0 @ oo a0 do  faooo 000 60 o o oo o0 w0 w1000
Froquency () Froquency (i)
:03CH15-HY 03CHI5-HY
(Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

4+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 20221016

VG54

4470 14473, 14475, 14477, 14479, 14481, 14483 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (hz)

+03CHI5-HY

Condition * AV6_54 3m 9120D_02294_220623 HORIZONTAL

| (@BuVim) Date: 20221016

G 54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz)

03CHI5-HY
Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

A (@BuVim) Date: 20221016

AVG /54

R Y S U B N AU R S

Site

7700 17730, 17750 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
y (MHz)
+03CHIS-HY

Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

el (9B

Date: 20221016

G 54

7 S B EE HN e S

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
y (MHz)

Site +03CHI5-HY

Condition * AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR241215-02C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

443 Horizontal Vertical

1 (@BuVim)

Date:2022-10-16 ) @guvim) Date: 20221016
1300 1300
1200 1200
1109 1100
1000 1000
909 500
209 PEAK 74 800 PEAK 74
700 70
609 V6 54| 609 AVG 54
509 ) o T %09 . . I e |
gl ER— 40q)
300 300
200 200
100 100
00 00 Ge00.  f0060_ T2000 44000 16060, 76000 00 GO0 oo foood 4006 4060 feood 18000
Froquency (e) Froquency (WH:)
:03CH15-HY 03CHI5-HY
(Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241215-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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